_/_izé JWOEL
PARTS

HIGHLINE 'c

Assembly-Operator
Parts Manual



— T,
- .

b
Hipi-Line Manwfacmring @!c’ Fro il /

N

Warranty

High-Line Mfg. Inc. warrants its products to the original owner for a period of two vears
from date of purchase, 21?5?30% Lt:) tEE fc?l']owing provisions: -
e1st ycar Parts & Labour
+2nd vear Parts Onty
« All matters related with the warranty of products must be handled through an
authorized High-Line Manufacturing dealer.
« Any labour subject to warranty must be authorized by a High-T.ine Mfg. Inc.
Representative, before work is started.
« Machines used for rental, custom work, industrial or eonstruction use will be warranted
for a period of 30 days from date of purchase. (Parts and Labour)
» Warranty will be void if any component of this machine is altered or modified in any
way, unless written permission is given by High-Line Mg, Inc.
» High-Line Mfg. Inc. will not assume any responsibility for whatever damage mav occur
to equipment to which this machine may be attached.

« Warranty terms and conditions are subject to provincial and state legislation.



Frghline Mannfuctiring

[J

Lot

8. BPECHICANIOMS ..iuiuiiie ettt ettt

Table of Contents

. Table of Contents.......c.civrrivienane
. Prestdent’s MESSAZE oo ittt e et
Safety Precautions...............

COmIols. .ot sees e
Maihtenance .....ooeviueerieere e
Operating InSIUCHONS. . .oe.i oottt e,
Assembly & Installations..........cv. e
Flail ASSembly ..o e,
Feed ROLEr .. e,
Flail Drum Installation......cocceoeinnrivnninniiees v
Feed Drum Installation ...........cco.oooiiei e,
Shield Instalation ...
PTO Extension Installation.......ccooeevcrnivnicinniiiiennn,
Cart Assembly ...
Tub on Cart Installation ... e e oo
Hydraulic Layoul .......coovvcniiiccnnsicen i

Cylinder Assembly ... ..o e et e e
PTO ASSEMBLY oo 3
PTO Extension Assembly......cocoveviivecnrennr v,

Hub & Wheel AsSEmbIY ..ot cerr e st e

Baie Pro tni

fa

Y



Highlme Manufacturing Bale Fro 6600

2. President's Message

Congratulations on your purchase of the Bale Pro 6600! Bale Pro, 4 new
name in livestock feed handling equipment, is manufactured by Highline
Manufacturing Inc. A company with a manufacturing team that has over 235 vears
experience in the farm implement industry.

This operator's manual has been prepared to provide information necessary
for safe and efficient operation of your Bale Pro 6600. In it you will find safetv
procedures, maintenance routines and detailed parts diagrams.

The Bale Pro 6600 was designed for controlled, more aggressive processing
with less bunching. A little time and effort spent in proper maintenance will
increase the performance and durability of your bale processor.

In order to maintain high standards, improvements are made from time to
time. Highline Manufacturing Inc. reserves the right to make those changes and
improvements when practical to do so without incurring any obligation to make
such changes and improvements on machines sold previously.

Should the need arise, this manual will assist you in acquiring replacement
parts. Should your dealer not have the parts you require in stock, the dealer will be
happy to order them for you. Also if you should find that you require information
not covered in this manual, feel free to consult us or your local dealer.

Highline Manufacturing Inc. thanks and congratulates you for selecting a
Bale Pro 6600 as the machine of your choice.

Sincerely,

[y T L

Raymond J. Bussiére, President

P.O. Box 307, Vonda, Saskatchewan, S0K 4N
Phone 1-800-665-2010 Fax (306) 258-2010

July 1995 2



Higrirfine Mamufacturing Buriv P 66

3. Safety Precautions

WORK SAFELY - FOLLOW THESE RULES

CAREFUL OPERATION IS THE BEST INSLURANCE AGAINST AN ACCIDENT

e Keep children and adults away from o Never attempt to manually remove debris
discharpe area while processing. while PTO is on. Disconanect PTO before

. unplugging JUSLING processor.
« Know the controls and what thev do. plugging or adjusting processor

» Check machine to ensure nothing resiricts * Always keep safety PTO shiclds in place

moving or rotating parts. » Relieve pressure in hvdraulic lines betore
disconnecting lines or performing other

» Ensure PTO 1s disengaged before starting :
work on the hydraulic svstem.

tractor.
+ Never allow anyone to stand behind

« Never leave tractor while PTO is engaged. i _
processor while loading bales,

+ Lower forks to ground after operation.

4. Controls

Before operating the Bale Pro 6600, be sure to review all the instructions and familiarize vourself
with the processor's features.

1. Discharge chute adjustment handle.

For feeding place down and for spreading bedding position up.

Figure | Discharge Chute

July 1995 3



Highte Manufaciuring Baie Proooofln

| o]

Feeder drum height adjustment.

Using the feeder adjustment screws to change height of feeder drum changes the amount of
hite taken from the bale. To avoid unnecessary strain on the motor take care 1o keep the
drum Jevel.

Ve B | ccder Drum
VR e Adjustment

Figure 2 Feeder Drum
3. Flail drum rod height adjustment.

Insert spacers provided to raise height of flail bar. This reduces the amount of hite taken
from the bale.

Note:

Twine must be removed from the flail
drum at least every 50 bales.

4. Flail drum activaied through PTO
control in your tractor.

5. Feeder drum and fork lift operated
through the hydraulic contro! in your
tractor.

Figure 3 Flail Drum

July 1995 4



Higitime Mamifucturimg

5. Maintenance

Bulv Prooanodie

Please follow these maintenance steps, to ensure trouble free operation of vour Bale Pro 6600,

PTO Installation

Ensure that the U-joint cross on the front PTO shaft (A) is in line with the U-joint eross
on the secondary PTO shatt (B). See Figure 4.

Lubrication

Maintaining proper lubrication of the Balc Pro 6600 is crucial for trouble free operation.
Figures 4. 3 and 6 show 12 points which requirc regular greasing. Below is a list of the
jubrication points and the frequency of greasing of these points.

[. PTO Shaft-front

2. PTO Shaft-rcar
Grease every ten bales.

3. PTO Extension Shaft Bearing
Grease every fifty bales

4, Feeder Drum bearing-right

5 Feeder Drum Bearing-left

Grease every fifty bales.

o. Flail drum bearing
Grease every fifty bales.

10.

11.

12.

Fork Pivot shafi-tefi

Fork Pivot shafi-nght
(Grease every one hundred bales.

Tire Hub-left

Tie Hub-right
Greasing dependent upon travel

Fork-left

Fork-right
Grease every one hundred bales,

Note: Use low-temperature greasc when the temperature reaches below 0 degrees Celsius

(32 degrees Fahrenheit)

July 1995




Hiehline Manufacturmg Rule Pro 6niin

Figure 4 PTO Instaliation & Lubrication

PTO Lubrication Points

IMPORTANT!

ENSURE THAT THE
U-JOINT CROSS ON THE
FRONT PT.0. SHAFT
IS IN LINE WITH THE

U-JOINT CROSS ON THE
SECONDARY PT.0. SHAFT.

PLEASE REFER TO THE MAINTENANCE
SECTION OF THE OPERATORS MANUAL,

July 1995 6



Highline Manutacturing Baie fra sovis

Figure 5 Assorted Lubrication Points

Figure 6 Fork [.ubrication Points

July 1995 | 7



Heehline Manmidactieeing fiezice Pros frfifor:

General

I'lail boits should be tightened afier the first ten bales then rechecked afier approximately
200 bales, l'igure 7. If twine is not cut from the bale before processing, 1t will wrap around the
flail drum. Periadic removal of this twine is required to allow free movement of the flail, 1f'a
flail requires replacing. also Teplace the opposite flail to keep the drum in balance.

Flail

Bushing\

Figure 7. Flail Drum

Note:
Check the space between the frame and the hydraulic cylinder daily to ensure that it
remains unclogged. (Figure 8)

Figure 8 Hydraulic cylinder and Jugs

July 1995 8



flocaie Vamtactwring Buliv o oeric

6. Operating Instructions

Successtul operation of the Bale Pro 6600 is dependent upon the quality of the bale. lieight of the
feeder drum and flail guard and also on the operator. The following sieps ensure proper
aperation.

L. Before loading bale, engage PTO drive to check the flail drum if it is operating
adequately. Start feed rollers using the hydraulics and check if the feed rollers turn
clockwise and counter clockwise. If your tractor has hydraulic flow control. alter flow so
the feed rollers rotate at an adequate speed for the conditions of your bales.

rJ

To load, lower forks completely and back up to bale slowly. Raise forks until bale falls
into the processor. Another bale may be loaded onto the forks while a bale is in the
processor. If a bale is loaded on the forks whilc onc ts shredded, raise the forks
approximately to a 43° angle to reduce pressure on the hydraulic cylinder Lift.
Orientation of the bale during loading causes the hay/straw to discharge from the
processor differently. If the bale is shredded in the same direction as it was baled. the
hay/straw will generally come off in layers. If the bale is shredded in the opposite way.
feeding may be uneven.

Before engaging flaii drum. check that the forks are not interfering with the rotating bale
and posttion the discharge deflector for your application. For spreading bedding the
deflector is placed up and for feeding in rows the deflector is placed down.

Lad

4, When ready, rotate feed rollers in one direction before starting the flail drum. Once the
PTO is engaged, increase engine speed until the PTO rotates at 1100 rpm. 1100 rpm is a
recommended flail drum operating speed however this vaties depending upon the bale
quality. hay/straw type and weather. In most cases the feed drums need to be turning
periodically to prevent the flail drum from overloading.

July 1995 9




fhigrhiine Munuiacturing Hude Prodonk,

5. [I'the feed rate is too fast. three items may be changed.

a. Decrease tractor RPM. howcever make sure the flails remain extended so thev
don't "back slap” on the drum. Scvere damage may oceur if the flails repeatedix
hit the drum.

b. Raise feeder drum using adjusting bolts on the front and rear side of the processor

(Figure 9 below). This decreases the amount the flail penetrates the bale.

5

HEGHLIRIE

N

c. Raise flail guard bars using spacers (Figure 10). This raises the bale decreasing
the amount the flail penetrates the bale.

In all three cases, do not allow the flail to "back slap” on the drum.

0. [f the feed ratgas too slow, the same three items may be zltered however "back slap” may
occur 1f the feed rate 1s too high.

7. If the bale quits turming or straw bunches up one side, reverse feed drums in opposite
direction and periodtcally alternate direction. If the bale is loaded on end rather than on

its side, 1t 15 better to keep reversing the feed drums back and forth to prevent spillage.

8. Before stopping PTO, idle tractor down to reduce flail "black slap”.

WARNING: Warranty will be void if any component of this machine is altered or modified in
any way, unless writtcn permission is given by Highline Mfg. Inc.

July 1995 10



Hicline Mannfecniring Bl P it

Figure £0

Opcrating Notes

July 1995 tH



flarliiime Memgiienring

Baic Peo ebia

July 1993

12



July 1995

7. Assembly & Installations
Flail Assembly

13



Thedine Manwtactaroyg

Tuly 1995

fer Poo nifitaf

Item No. Part No. Description
i 45165 Flail Drum 6600 Modcl
2 43072 Flail Bushing
3 45099 5/8" x 3-3/4" UNF GR 8 Stud
4 45073 Flail
3 SLNF10  }5/8" UNF Locknut
f 45146 Flail Drum Complete

NOTE:If a flail requires replacing. also replace the
opposite flail to keep the drum in balance.

14



W\ Bale Pra 6607

{
54 NG
\y y& Feed Roller

July 1995 15



Highiic Manufucturing

July 1995

Berie Proondfi:
Item No. Part No. Description
1 43186 Feed Drum Complete
2 45153 3/8"x57X55” Belting
3 45156 1/4”x17x55” Back Plate
4 B5C0524F  |5/16"x1 1/2” Bolt UNC Gr. 5
5 LNCO05 5/16” UNC Lock Nut
6 45154 Feed Roller Lug
. ‘r
16



Hrolidone Manyfacturing Bafe Pro H6dH:

Flzil Drum Installation

July 1995



Fhaldine Manufucineing

July 1995

Hale Pro onfie

Item No. Part No. Description
1 SLNCI0 5/8" Stover Locknut
2 92091 1-3/4" Flange Bearing
3 LNC08 1/2" Locknat
4 C3C1H040 3/8"x2-1/2" UNC Carriage Bolt
5 45089 Flail Drum Mounting Plate
6 45146 Flail Drum Complete
7 B3C0824P 1/2"x1-1/2" UNC GR 5 Bolt
g C5C1048 5/8"x3" UNC Carriage Bolt
9 82091 1-3/4" Flange Bearing
10 SLNC10 5/8" Stover Locknut
11 45135 Rear Bearing Guard
i2 C5C1040 5/8"x2 1/2" UNC Carriage Bolt

18



Hichipie Manidactartng Haiv Mo fine:

July 1995



Highitne Manufaocturing

Item No. Part No. Description
1 LNCOS 172" Lock Nut
2 45138 Motor Slide Plate Retaincer
3 NC16P 1" Nut
4 92445 Hydraulic Motor
5 45124 Feed Roller Motor Mounts
6 B5C0840P [1/2"x2-1/2" UNC GR 5 Bolt
7 45186 Feed Roller
35,59 8 NRAHCMEI6 |[1" ACME Right Hand Nut
0 B3CO828P |1/2"x1-3/4" UNC GR 5 Bolt
10 FW08 1/2" Flatwasher
11 B5C0856F |1/2"x3-1/2" UNC GR 5 Bolt
12 LNC09 9/16" Locknut
13 45159 Flail Guard Rod
14 B3C0964P [9/16"x4™ UNC GR 5 Bolt
15 B5CO0828F |1/2"x1-3/4" UNC GR 5 Bolt
16 45123 Feed Reoller Bearing Mount
17 92094 1-3/8" Flange Bearing
18 45127 Feed Drum Adjusting Rod
19 B3C1624P [1"x1-1/2" UNC GR 5 Bolt
0 oz ok Jokyy  HUE SPLAED
H o poney of sxeu7]  SERLKIT
e - 7
g3 Goruf of BRGSI  SAmd ST
fup st REPRIMG,
2y 68i30g  OR 3ves) THREY BERRIVG
. - . Ve
;S‘ 60'{;06 U){ '3)\(95?0 JORE'NG/OIU LRI
2@ 6{”3 07 61 316“‘? BERPi G

July 1995

Baic Pra finid:



Highline Marufacturing

Buie Pro 6600
Shield Installation

]
)
K]
!
4
-
Al
)
2
<
&
2
i
Lo
o)
ST
e ]
=

July 1995

21



Taghteae Manufartheving

July 1995

B Proanie

Item No. Part No. Description
i 45065 I.eft Bale Deflector
2 C3C0824F  |1/2"x1-1/2" IINC GR 5 Carriage Bolt
3 C5C0824P  {1/2"x1-1/2" TINC GR 5 Carriage Bolt
4 45083 Right Bale Defiector
5 B5C0824P {1/2"x1-1/2" UNC GR 5 Bolt
6 FWOgP 1/2" Flat Washer
7 FWo08p 1/2" Flat Washer
8 LNCO8 1/2" UNC Lock Nut
9 LNCO08 1/2" UNC Lock Nut
10 LNCO08 1/2" UNC Lock Nut
11 LNCO0S8 112" UNC Lock Nut
12 45162 Deflector Arm Pivot
13 LNCO08 172" UNC Lock Nut
14 FWO08P f2" Flat Washer
15 C5C0824P " [1/2"x1-1/2" UNC GR 5 Carriage Bolt
16 C3CO0832P |1/2"x2 UNC GR 5 Bolt Carriage Bolt
17 45164 Deflector Link
18 C3C0836P  |1/2"x2-1/4" UNC GR 5 Carriage Bolt
19 45160 Deflector Shield Lever  p,..0 # 5776
20 45163 Discharge Deflector
21 EFWOgP 1/2" Flat Washer
22 LNCO08 1/2" UNC Lock Nut
23 45119 Deflector Adjusting Bar

#

pivots 457177



Aule Fro dodn

g

Highiine Manufactier

PTO Installation

July 1995



Flighiine JMamfactaring

July 1995

Bale Pra 660

I[tem No. Part No. Description
1 Omitted
2 801732 5/16" x 3" Spring Pin  $279¢
3 92091 1-3/4" Flange Bearing
4 45170/E2976 [3/8"x3/8"x2" Key
5 E2973 2-1/40D x .240" x 1/4” Seamless
3] 901154 PTO Shaft Extension - W W‘é’
7 LNC09 9/16" UNC Lock Nut
8 FW09 9/16" Flat Washer
9 92031 1-3/4" Pillow Bearing
10 45149 PTO Stub Stand
11 B5CO948F |9/16"x2-1/2" UNC Gr. 5 Bolt
12 LNC09 9/16" UNC Lock Nut
13 FW09 9/16" Flat Washer
14 B5SC0932P |9/16"x2™ UNC Gr. 5 Boit
15 901161  |PTO Shaft wywplede ¢ nonk jag06

Tefciol ENT

| -38908

/= 22909

j- G0i18 By 32457
i-Q0i15A ol 42847
[- g0 2} 64 32066
-G 19 o1 320884
/-90;t3¢ OF 32984
3-88i137 ok %2432,

3499

24



righline Manufaciuring Burde: Pra 606

Cart Assembly

July 1995 25



Hrghirne Mamgacturang

July 1995

Harfe Preoodh

OReli e 3

et fuh chocy

B2 L B

liem No. Part No. Description
1 B5C16120P 1"x7-1/2" UNC GR 5 Roit
2 NCI2P 3/4" UNC Nut
3 B5C1240P 3/4"x2-1/2" UNC GR 5 Baolt
4 LWI12P 3/4" Lockwasher
5 B5C2096P i-1/4" x 6" UNC GR 5 Bolt
§ LNC20 1-1/4 " UNC Locknut
7 45183 Bottom Cylinder Pin 70FP 30238 Bo/7047 502 5¢
g 500201 Pipe Clamp
9 B3C1080P 5/8"x5" UNC GR 5 Bolt
10 45184 Top Cylinder Pin
11 LWI16P 1" Lockwaher
12 90103 3-1/2" x 16" Hydraulic Cylinder
13 LNC10 5/8" UNC Lock Nut
14 NCl1aP 1" UNC Nut
15 FW10P 5/8" Flatwasher
16 UB0848112 3"x7T” Clamp
17 45060 Double Hitch Tongue
18 45081 Axle Plate and Spindle —~ (A Lﬁué’ T /}/i/ 7
19 45143 Right Fork _ \«A}i’é
20 45142 Left Fork
21 45079 Fork Mechanism
22 45087 Bumper

26



Higiine Manufueturing Buie Pro 6661

Tub on Cart Installation

& @

July 1995 27



Highime Manufacturing

July 1995

Hale Pro ftrit

Item No. Part No. Description
1 B5C0824F |1/2"x1-1/2" UNC GR 5 Bolt
2 FWO8P 1/2" Flat Washer
3 LNCO8P  |1/2" UNC Locknut
4 92095 3000 1b. x 15" Hitch Jack
5 B5C0412P [1/4" Locknut
6 92028 Slow Moving Sign
7 B5C04i2P |[1/4"x3/4" UNC GR 35 Bolt
8 FWo04 1/4" Flat Washer
9 500001 Hose Holder A0alcée
10 801702 Frame Hydraulic Line Clamps
11 LNCO05 3/16" UNC Locknut
12 FW05 5/16" Flat Washer

28



Highiine Marnfacturing Bale Pro 6600

Hydraulic Layout

-
N

:

| l

b

~

N N
Pamn P SN
o N .

July 1995



Highine Mamifacturing

July 1995

Buaiv Pro o

Item No. Part No. Description
1 601217 1/2" Pioneer end 49749
e 601003 3/8"x96" 172" MNPT - 1/2" MIIC hosv
3 00442 1/2"%108" Steel Lines
4 90245 3/8"x28" 172" FIC 1/2" MIIC hose
5 849FS0808 |90 deg. 172" MNPT - 1/2" MIIC
6 90103 3-1/2" x 16" Hydraulic Cylinder
7 92145 Hydraulic Motor RE 35070 50C
8 848FS00810 |1/2" MIIC - 7/8" MORB
9 §71FS08 12" FIC - 172" MAC - 172" MHC" Tee
710 90240 3/8"x36" 1/2" FJIC - 1/2" FIIC haose
11 848FS00806 [1/2" MIJIC -9/16" MORB
12 92101 Flow Divider
A3 601034 3/8"x96" 1/2" MNPT - 1/2" FJIC hose 32609
714 96271 3/8"x42" 1/2" FIIC - 1/2" FJIC hose
15 849F500806 |90 deg. 172" MIIC -9/16" MORB
Optional | 61SA0808062 |Restrictor
32647 SEWL KIT

32578

30



Buic Profinni

Highfine Mamdactiring

Cylinder Assembly

31

July 1995



Hushivre Maanfactringe

Tuly 1995

Buaiv Pro fate

Item No. Part No. Description

1 00844 Clevis Cap

2 G084 5 Rod Cap
3 90700 Piston

4 20846 1-1/2" Red
3 0740 Cylinder Tube

6 00847 3/8” Tie Rod
7 00848 5/87 UNF Nut
8 090849 Rod Clevis

9 20722 1-14 UNS Nut

10 20683 Seal Kit

NA 90103 3-1/27x167 1-1/2” Rod Cylinder Complete

S

[Re]



RIS

fictiv {9
=L!
. //\'\; ' _.ffl
| !
\ i/
3 o
@&

!

PTO Assembly

FHigldine Manwfaciring

33

July 1995



Hrghiine Mamfacturing Buic Mo aoili;

(prepfafe P70 3293 oi Fopsi

Item No. Part No, Description

1 901123 Push Pin Set 1-3/8" 328 &

2 901152 Push Pin Yoke 113 ~4,¢¢7

3 001118 Cross Journal Set 73863

4 901119  |Outer Yoke 3 #6#

5 901120 Roll Pin for Outer Tube 3 24¢4

6 901121  |Outer Tube . - £3443

7 901122 Inner Tube |~ £3vgy

8 901124 Roil Pin for Inner Tube 32869

9 901128 Inner Yoke 32¢73

10 901162 Yoke for BO5 32427

11 G01133 Ball 5/16” 32980 ',GRLL&

12 901158  {Hub BO5 33402 o
I3 801148 Bolt 1\410360?(:1).8.8 & Nut= M;ﬁx""p’@ 28G9
14 901136 Grease Nipple 3294/

15 601139 Complete Shear Boit BOS 32404

16 901136 (ruard Retaining Collar for Quter Tube 72857
17 901163 Cone for Quter Tube 3230¢

18 901137 Bolt 356%4

19 901164 Outer Shield 32903

20 901165 Inner Shield 229-0

21 901166 Cone for Inner Tube 32¢%

22 901143 Guard Retaintng Collar for Inner Tube 43 ¢8f

23 901173 Push pin set 1-3/47424 /7

H 32086 DRV, TUBE | QUTER  EG 160800 [ 3M
Ay 311667 DRy gy ek , EG 150100 |, 381

July 1995 34



Hughine Manufactrirong ' p le*b . Baic Moo ottt
. N (/D PTO Extension Assembly .
po ¥ &1 11

|

m =) | n|.____J
L |
i |
== SN
| e
: |

July 1995 »



Flichirae Murufacturing

July 1995

Beate Pro 6l
PisY ok 23%97 (Wg,a&d? G din
Item No. Part No. Description
i 901147 Special Yoke %2842
2 901118 Cross Journal Set72 847
3 901119 Yoke for Quter Tube 3 8¢
4 901120 Roll Pin for Outer Tube 2288%
3 901168 Quter Tube With Splined Shaft 3{9/2
6 901136 Guard Retaining Collar for Quter Tubce 3263/
7 901169 Extended Cone for Quter Tube 324/7
g 501137 Bolt 32632
9 901170 Outer Shield 724+
10 901171 Inner Shield 39,4
11 901172 Centering Ring 339/
12 901143 Guard Retaining Collar for Inner Tube tPLL
3 E297 % o ¥y Doy
36



Highiine Manufacturing Bale Fra 6600

Hub & Wheel Assembly

July 1995 37



Highitne Manufocturing

July 1995

Bale Pee fiontdi

Item No. Part No. Description
1 301008 SE16 Spindle only 32323
2 301011 SE16 Grease Seal 72306
3 301010 LM603049 Inner cone 332704
4 301009 LM603012 Inner cup 32309
5 81700 1/8 NPT Straight Zerk
6 301017 H614 Hub 323/
7 301006 WB12 Wheel Bolt 9/16" 3238/
8 301004 LM48510 Outer cup 432,249
9 301005 LM48548 Outer Cone 32300
10 301003 WAL7 Washer 1" ID x 2"0D 32 2¢6
11 301002 Castellated Nut 1" 14 UNS 32297
12 CP0324 3/16" x 1-1/2" Cotter Pin
13 301001 DC1S Dust Cap 77 294
14 301013 11L x 15 6 PLY Tubeless 32308
15 91050 15x 8 x 6 RIM
%0107 BUB weTd BERRINGS.  YS22P



Heialwe Manmupucruring Hule Pro oo

8. Specifications

Recommended Minimum Horsepower Required: 85 HP
Capacity: 0" diameter bale
Height: 90"

Width 104"

Weight 4000 Tb.

PTO Requirements: 1000 R.P. M.
Dual Hydraulics: 2000 psi.

July 1995 39



i

L

~wm. HaHl W ¥E 40007 Z dd° IHOHS * WOLLOE 140 "HId 58TSF IT -0T
v HaH K ¥g  ¢o00° % 34 "HROT “dOL 14D "'NId FEISY UT -0T
: HH d ¥e G000 ¥ J0L TRD T80T S90ZF & -0T
T hu.ﬁ A d ¥8 43002 Q6 WE-dHE 'O Td " LIS “TAH riZot A oL
Y HdH El ¥ G000 ¥ J40Lnn ' I99enn BPZEE L =0t
H¥H d ¥3 ¢ope'e WOLIOA " IRD ‘BT PETEE 9 -0t
R HEM d ¥3 G002 DWe-0Wg-rPHE "SEL"LT4 "aiH ETEDE § =0T
i HuA d W3 400077 048°2/7-91IXZ/ T ANIT AAH FPF0E b =0T
ﬂ HHM d W3  0000°C KOJ8-X0J8 ' ¢EXB/ € ' 350N ALl ZEE0E E -0t
i Ha# 4 W3 0000°% XLA8-XOJ8 ' #EXE/ ¢ G50H 'ARH £egoe 2 -0t
HHM d ¥F 0q00°7 J38'5°T9IXS € LRD 'ARH e0To0e T =0T
Mt raEEmEEET®TTTS—zs—cSoccaisEsEmEmm = [ sm==== o e Y R e AL
UDT 8301 # Iopusp #NOA 9dAL ¢ Butmwld S3ATun Iad uorgdiIosag ¥ 133 Fuzuvedusl sutpq/bag
yoo1s Kaoys Eutaaesuriug K373wend
EE-1-2 £ P UOTIEIOL
TO/TOAT 0 UOTSTARY i "Bmag - Eug HE EVTLLT-4.0
4 NDE FERALN ' Onl ' TAD "LIde

If 1Ted APWUISND Z506%F ‘4 1Ted jusIeg

FOO0AZALAD & wog tAA
POPCLILT :AWEL
b il 6s/T0/5 93%Q
r3xodey

T rabed 3i0de WOod TeAsT #1BUTS -~ FIWEIIEN JO T[TH SWO E-R4: 0ot



